
CLASS B .lGlNAL 

WATER AND/OR WASTEWATER UTILITIES 


FINANCIAL, RATE 

AND ENGINEERING 


MINIMUM FILING 

REQUIREMENTS 


OF 

Company: Indiantown Company, Inc. 

Exact Legal Name of Utility 

VOLUME IlIa 


FOR THE 

Test Year Ended: June 30, 1999 DOCUMENT NUMBER-DATE 

FORM PSC/WAW 20 ( I ) I 5- 7"l8 DEC 27 g: 
FPSC-RFCOqns/~rpORrING 

....---=----~-~-------~------~-~--'-



-- 

- Volume l l la  
Schedule 

A 

B 

C 

Volume lllb 
Schedule 

D 

E 

F 

- 
- 

G 

H 

I 

J 

lndiantown Company, Inc. 
Additional Enplneerinp Information 

Index 

Chemicals used for water and sewer treatment by type, dollar amounts, quantities 
purchased, unit prices, and dosage rates 

Copy of the most recent Chemical Analysis 
[...]
ch!orh?, h o i a t e l y  ihcreese thr chlorinr dose and/or flush appropriate portions of the distribution syrtem until the residual disinfectant 
cmentrabbn u at kast equivalent to 02 nqK of free avaiatfe chlorine and noli& fie Deperrmenl or the appropriate ACPHU by wilr or 
&phone within 24 hours pursuant to Rule 62655.350#1~ FAX. 

111. SUMMARY OF USE, AT WATER TREATMENT PLANT, OF POLYMER CONTAINING ACRYLAMIDE, POLYMER CONTAINING 
EPICHLOROHYDRIN, ANDIOR IRON AND MANGANESE SEOUESTRANT [complete this part only for the reporting month of Decembn 
each p a r t  

*Is m y  pdymr containing the m n m r  acrvlamidr used at the treatmat plan!? If yes, the polymer dose and the acrylamide 
kwl in the polper  am at lollows: 

, Polymer Dose - Ppm' Acrylamide Level - n e  I 
combinatbn lor producU of dosr and mnom kvel for acylanvife meeds 0.05% dosed et 1 ppm lor equivalentl it is a violetion of State 
whey &hking watu stenduds p u  Rules 6T550310(2l/d/ and 62.550.325t11, FAX. 

.h any pplynvr containing the m o n m r  @icMorohvdrin used at the treatmnt plant? If yes, thm polymar dose and the 
epichlorohydrin kuel in th polymer we u follows: 

Fdynri Guw - . w' Epichlorohydrin Level - %' 
The epkWohvdrin bdprokded on this h-m may be &sed on the polvmr nunulectwur'r rertification 01 on thkdpaify cenifir8tion. If 
h comhrion Iw pfnducll of dose and mnom kvet for epichlorohydrin rxceeds 0.01% dosed a1 20 ppm lor equivalent,! it is 8 violation 
of State phry drinkiq water standards per Rules 62~55Q.31oRHm a d  61.550.325(11. FA.C. 

I 

Pen- 4 of S 

7 5  



ly  Operation Repon Tor PunIIc WaIer rys1ems rnai use wounti watcr 
for Consecutive Public Water Systems that Treat Their Water 
PWS ldcntifmtion Number: 4430667 

Plant Nunc: Indiantovn Water Company 

01s any i on  md manganese rqwstrant  used at the treatment plant? If yes, the type of sequestrant. requestrant dose, etc.. 
are as lollaws: 

Type of bqurstrant lpolyphosphate or sodium silicqtel: 

hquestrmt Dou lmpfl of phosphate IS PO, or mgR of silicate as SiOJ': I 
H sodium sicate b urd .  tb mount of added plus naturally occurring silicate - qfl as SO,.' 1 
If Dofmhosvhate is used mC total DbOSDhate #DDfied shall nor ezceed IO ma1 as PO. Der Wecommended Standards for Water Works: 
w k h  n &orporated by nferrnce in Rule 62.555.33001. fA.C.: a d  if so& Siria~t' is used the amount of sTicare added shall be lirUtd 
m 20 mgA a SiO, per 'Recommended Standuds for Water Works.' 

whkb h iscrvporrted by reference in Rule 62.555330~3). FA.C. 
' Tbe amunt of added pfus N w n Y  occumng &ate ulrn not meed 60 mgn as SO> per 'Recommended Standards for Water Works.' - 

N. STATEMENT BY LEAOlCHlEF WATER TREATMENT PLANT OPERATOR 
1 the undersigned leadfchief operator of , certify that. to the best of my knowledge 

and belief. the information provided in this report is true and accurate. 

Also, I certify lhat the foflowinp additional operations records applicable to this plant were prepared each day a certified operator staffed or 
visited the plant during the reporting month indicated on this report and that these records will be maintained available for review at the plant 
site for not less than f ive years: 

records of amounts of chemicals used and chemical feed rates: 

process performance records for coagulationfflocculation 1e.g.. source water temperature. pH. turbidity. color, and alkalinity and process 
effluent pH and alkalinity in addition to chemical feed rates); 

process performrnce records for sedimentation (e.&. process effluent turbidity and sludge volume produced); 

process performance records for filtration 1e.g.. process elfluent turbidity and colot. number 01 filters in service. filtration rates, unit filter 
run voIms. head IOSSLS, length of filter runs, frequency of backwash, amount of backwash water used, dulation of  backwash, and 
backwash rates); 

process performance records for lime.sods ash softening 1e.g.. source water and process effluent hardness in addition to records for 
coapulationfflocculation, sedimentation, and filtration); 

process prformance records for ion exchange softening 1e.g.. feed and bypass flows, blend rate, and salt and brine used); 

process performance records for reverse osmosis k g . ,  feed, product. and brine flows; feed pressure, temperature. pH. conductivity. and 
turbidity; product pH and conductivity; and brine pH and conductivity); and 

ad temperature and total dissolved solids, product conductivity and total 
.L':. prcr$urcr. ent e!!:!arp!. 

James Hewitt BO 3821 
Name and Certificate Number (please type or prlntl 

Pam 5 of 5 

7b 



Nnn: bfndiantom Water CoaDanr Telephone No: 561-597-2122 
Address 15851 S.Y. Farms Rd./P.O. Box 397 
Cir): Indiantom Sttrr pL. zip C o k  34x6 

wd *Pamind kxinwn DIV CIPIC~W of nnt: 1 e 296 e 000 

*Plant Categoq md C l a u  per Ruk 62499.310l31, F.A.C.: 

*btdfChitf Rant Op(18tOr: 

4-C 

M a r  
Dean Smiley 
Uigioo Rodriguez 
Earl Maine 

I James Uevitt 3821 1 B I s  1 NUn Cucificcte W e r  I CIIU IA. 8, C. or DI I D~vlrllShi!tlsl Workd I 

Canificata N d e r  Class (A. 8. C. o( 01 D8ykllShifllsl Workrd 
5715 E 2 
8378 C 5 
4644 D 5 



11. SUMMARY OF DAILY WATER TREATMENT DATA FOR REPORTING MONTH 

eRtportiq WMWeaC. X r i L a r v .  1998 
eTypa d Ruidu~ l  Di inhctmt  Mdnltintd m Distribution Syttm Sand by f lai l :  0 Cw chlorint; 0 combined chloritu lehloram'nel: 

ohwnwy d Daily Wit. T r u t m t  Data IOI Reporting Month 

o cN*in &rib 

Residual Diinfrclant In Dirtniution Sptm 

78 
Paoe 3 a1 5 



R86du8l Dinhctant  in Distribution Syrtrm 
. .  . . .  

I 
I xxxxxxxxxx-' 

:XXIXXXXXXxXXXXIXXXXxxxxxxxxxxxxxxixxxxxxxxxx 

ua178bIe chlorine~ imnc&e& krease the chlorine h s r  nntl the mwVual &nfaiant concentrefion is at leas; equivalent to 0.imgd of 
h e  available cMorim and miit the O tpamnt  or Ihr approprim ACPHU by wire or telephone within 24 hours pursuant to Rule 62. 
5553508. FAX. 

' If at may Q i i  Me Iuidvl ~unfectant concentration in the d&ri3ution system drops below tht equhalenl of 03  mgd of fret available 
chlmne, hne&alely muease me cMorine dose an%r flusA appropriatt ponions of f i e  &"trhmon synrm unit7 Me residuaf fitinfectant 
concen.Wion is at kast equkalenr to 02 q R  ol kee avni?aMe chlorine a d  notify the Oepartmenr or Me appropriarrr ACPHU by wire or 
Idephoonr wMin 24 Aovrs pursuant Io Rule 6?.5553&%31, FAX. 

- 

- 
111. SUMMARY OF USE, AT WATER TREATMENT PLANT. OF POLYMER CONTAINING ACRYLAMIDE, POLYMER CONTAlNtNG 

EPICHLOROHYDRIN, AND/OR IRON AND MANGANESE SEOUESTRANT Icomplete this part only for the reportinp m n t h  of Dccemba - b8d r8Jtl 

*Is 8ny polymtr containinp the m n o m r  acrvlamidc used at the treatment pbnt? If pS. the polymer dose tnd thr 8crylamide 
knf h lh P d V I W  8N 0 fOllOWS: 

- combinrlmn lor poducll of dpn a d  nmnomcr &vel for acqlam~e exceeds &OS% dosed 81 I ppm lor quivalenU it n a nolation of Sure 
pfimry &inkiing water standards per Rules 62~5~.310l2J/d a d  &?3&%32VIl. FAX. 

*Is m y  polymCr contrininp mC monomer pichlorohvdrin used at thc treatment phi? If yes, the polyrmr d o u  and UK - rpichlorohydrii lrnl in the pdmr 8N 85 follows: 

the comkbtion kv producU 01 h s e  md monomr kvel for ep~Wor&&m enreds 0.01% &sed at 20 ppm lor rquivrlcnrl, it is a nolation 
of Stale prinury &inking walu standuds per Rules 62~520.3loRKm and 62~5503ZSlL FAX. 



.Is any iron tnd manganesa sequestranl u u d  at the treatmnl plant? If ps, the type of  sequestrant. sequestrant dose. ex.. 
ua as follows: 

Typ8 of .%questrant (polyphosphate or sodium si1ic)leI: 

Slqwnrtrmt D o u  lrqt of p h ~ ~ p h ~ t a  as PO, or mpll of silicate as Si0,l': 

ID 20 n@ 8s SiO, pn ' a e c m n d e d  Slrndards fk Wrlu Worts.' 

whkh K hcarporr;rd bv reference m Rule 62.555.330fl1, FA.C. 
' The anmunl of rdded plus natura& atcurring nT~8rr shr! no1 meed 60 mo/l Js SrO? per 'Recommended Slrndardz for Water Works * 

N. STATEMENT BY LEADlCHlEf WATER TREATMENT PLANT OPERATOR 

I. the undersigned Iaadlchief operator of , n r t i f y  that. IO the best of my knowledge 
and belief, the information provided in this report u true tnd accurate. 

Also. I certify that Ihe following additional oper8lions records applicable 10 this plan1 were prepared e8ch day a certified operator Staffed or 
visited the plant durina the reportin9 month indicated on this repon and lhat these records will be maintained available lor rrview at the plant 
site for not leu than five years: 

ncords of amounts of chemicals used and chemical feed rates: 

pronss perfomunce records for coagulationlllocculation k.9.. SOUICC water temperature, pH. turbidity. color. and alkalinity and process 
effluent pH tnd alkalinity in addition to dumical feed ratrsl: 

process performancr records for se&wnlation 1e.g.. process effluent turbidity and sludge volume produced); 

process performance records for filtration 1e.g.. process effluent turbidity and color. &er of filters m service. filtration rates. unit filter 
run volyrms, head losses, length of filter runs. frequency of backwash. tmount of backwash water used, duration of  backwash. and 
backwash rates): 

process performance records for l imsoda ash softening Ie.9.. source water and process effluent htrdness in addition to records for 
coagulrtionlflocculalion. sedimentation. tnd filtrationl: 

process performance records for ion exchange softening 1e.g.. feed Jnd bypass flows, blend rate, and salt m d  brine uredl; 

process perlormance records for reverse osmosis 1e.g.. feed, product. and brine flows: feed pressure. temperature. pH. conductivity. and 
furbidity: product pH and conductivity; and brine pH and conducliviryl; and 

lard temperature and total dissolved solids, product conductivity and total 

James Ueritt BO 3821 
Signatwe tnd Date Name Jnd Cerlificate Number (please type or print1 

I 



GENERAL WATER SYSTEM AND WATER TREATMENT PLANT INFORMATION 
Wafer SWm N J ~  m d  PWS Identification Number. Svs lm Owner. Sv r tm Twr. Service Connections 10 Svrfem. and Population S e d  by 
&&n' 

0- 
PWS Identification No.: 4430667 N m :  I n d i a n t o m  Water Company 

.Svs1m O m t r  
Warn: Indiantown Company, I n c .  Ttlephone No.: 561-597-2121 
Address 15851 S.W. Paras Rd./P.O. Box 397 
City: Ind i a n t o v n  slate: pC. Zip Code: 34956 

*System Type: b cotmunit): 0 non.iransieni non.cmni t r .  o non.comrunity; consecutive 

.Nunbar of Serriu Cmectioni at End of Reponing Month: 

*To ld  Population Semd 

Wafer Treatment Rani Nam. hm'ned  Capacitv of Rani. P l m  Cateqorv and Class, and Plant Operators 

.Traatment Plant 

/7/? 
S r n a  at End of R8pofting Month: 

Ntm: I n d i a n t o m  Water CoaDanr Talephone No.: 56 1-597-2 1 2 2  

City: Indi  antovn State: Zip Code: 34956 
Address: 15851 S.W. Farms Rd./P.O. Box 397 

md 0~1rnitted Llrximn Day Capacity of plant: 1 296 a 000 

*Plan1 CDlWV Md CltS pf R& 62499.31Oi3L F.A.C.: 4-C 

Oliadlthiaf Ran1 Operator: 

1 James A e w i t t  3821 I B 1 s  i NUn Certificate Number I Clau  IA, B. C. @r DI I DaylsllShiftisl Workd I 



.. 

eRtponinp Mpnlhpltir: f l ? l / C X  / yys  
I 

elm of Residual Dinfactant Yintt intd in Distribution System Salved by Raw 0 fm chlorine 0 combined chlorint ~chloram’nrl; 

~Sumuq of Duly Watw Tnatnmnt Data foc Reporting Month: 

0 dJorin &rib 



bet rn&ble chlorine m d  noti& the Oepanment or the rppropriate ACPHU by wtre or telephone within 24 hours pursuant to Rule 62. 
555,3JD/JI. FAC. 

' II 81 any time .%e nsidvrl dsinfectmt concentration in the dstrikttion system drops below the equimlenl of 02 mgL of free available 
cdloriinr. b e f i a t e &  herease lhe chlorine dose mn070r flush rppropriatc portions of the dstrt3ution ryrtem uno1 the residual fisinfeclanl 
ConCrnlNpbn K 8t krst equN8lenl to 02 m$4 of hce rvatlabie chlorine and noti& the Department or the rpproprirlc ACPHU by wire or 
Wephow-kflha 24 bun pursuant 10 Rdc hl.5553kWL fA.C. 

. 

- 111. SUMMARY OF USE, AT WATER TREATMENT PLANT, OF POLYMER CONTAINING ACRYLAMIDE, POLYMER CONTAINING 
EPICHLOROHYDRIN, AND/OR IRON AN0 MANGANESE SEOUESTRANT tcomplctc this part only tor the reponing month of December 
18th Fail 

eb my polynvr containing the monomer 
knl in the pdwr am as follows: 

used at the treatmnt plant? If yes,  the polymr dose and the acrylamdr 

Polymr Dose - P P '  Acrylamde Levcl - %. 

Tbe rcrpmidr len/ptovtded on this form my be based on the polymr manufacturer'r cwltltcation or on 1hird.party ccrlification. It the 
wmbiition k poducU of dose and m l ~ m  kvei for rcryIam#e exceeds 0.05% dosed I I  1 ppm (or equinlcnu, it is 8 violation of Strtr 
rimfy &hki' water n8ndards per Ruler Q.550310fZI~# 8 d  62.550.325(11, f A C .  

1 

O b  my polynvr containing the mmr wichlorohvdrin used at the trcatmnl plant? H yes.  the polymrr dose and the 
rpiehlorohydrin krrl m (hr polynvr are u follows: 

iolynri Dou - . w' Epichlorohydrin irvd - E: 
The eptchhrahydrjn k d  provided on ~ l r r  form my be &sed on ae poiymr mmnut~cturu'r crrtitc8tion 01 on ~rd .par ry  ccnificrrion. I1 
*r rmr&~lion rbr p d u c U  01 dosr 8 d  kmww kvrl lor ep;chlorOhydrin exweds 0.011 dosed 8t 20 ppm lor CpUinlcnU, it k 8 nOhtiOn 
8f SIrtc p r h f y  kinking W8Iu  slrnd8rds prr Rdes P~55031DllIIdI 8 d  62.550.32SIl. f A C .  

I 



ond for Conucutivo Public Wotrr Systems thot Treat Their Water 
pun nvS Idntik~mm Nmbc 4430667 

Tnaumnt nW Wm 
lkponmg MontWur: 

I n d h n t o m  Water Company 
AVflAcA 

.r' 

Iv. 

u-ow "- 1- *. u l*"C 

m h  om. * * # ,  1- 
- h W m  

D(*rOLunr*. 
,m c L an 

01s any iron md manganesa sequeslranl used at the Irearmnt plant? If yes. the type of seputrtrant. srquestrant dose, tic. 
IS fdOWS: 

puestrmf O o u  ( m p t  of phosphate as PO, or mgA of silicate as S i O p  

odm silicate is used. thc w m t  of added plus naturaby octurrinp silicair - . 
mgtl as SiO,.' 

7yp( 01 Soquestrant Ipolyphosphatr of sodium silcalel: I 

?cords of m u n t s  of chemicals uud and chedcal f w d  rates; 

PfMrss pdornunce records for coapdation/florarlalion 1r.g.. source water temperature, pH. turbidity. color, and aIkaEnity and process 
effluent pH and alkalinity in Idfition to rhrrrical feed rater}; 

proceu prformance records lor sedimntation 1e.p.. process effluent turbidity and sludge volum producedt; 

process performance records for Ntration k.g., process effluent turbidity and color. wmber of filters in service. fittration tatti, unit T i m  
Nn wlum. haad 101SeS. knglh of mlrr funs, frrguency of backwash, amount of backwash water used, duration of backwash. and 
backwash tatesl: 

pronss prfomncr  records lor lim.soda ash sofltninp 1e.g. source water and process effluent hardness in addition to records for 
roagulttionfflocculatim, udimntation. and filtrationt; 

procru prfornuncr records for ion exchange softening 1e.g.. feed and bypass flows. blend rate. and salt and brine uredt; 

process p r f o m n c e  records for reverse osmosis 1e.g.. ked. product. and brine flows: feed pressure, I q e r a t u r e .  pH. conductivity. and 
tvrbiditv: pmducl pH and conductivity; md brim pH and conhctintyl; and 

omnce rrcords f eloclrodial 'I 1e.g.. polarity. feed tmperature and told dissolved solids. product conductivity and t O l I l  
~ ~ ~ ~ ~ 4 s .  &lute " p w A .  b f i y  p&!. prrc:wa. md  re!!:!^:!. 

James Beritt Bo 3821 
Yam and Certificate Number Iplrase type or print1 

. 



GENERA1 WATER SYSTEM AND WATER TREATMENT PLANT INFORMATION 
Water Svstm Name and PWS Identification Nvmber. Svstm Owmr. Svstm Tmc. Service Connections to Svstcrn. and Pooulation S e d  by 

0- 

N m :  Indiantovn Water Company PWS Identification No.: 44 30667 

*Sptm Tm: XI cpmrunit): 0 Mn.irmtient nonmrnmmiry; o non.comnnity; o consecutive 

mNunbtr of knin Connettiom 11 End of Reporting Month: 

* T o I ~  rowtion Send by Swan at tnd of Reporting Month: 

Water Treatmnt Plant N I ~ .  Pem'ttrd CaDidtv of Plant. Plant Cateoorv and Class. Ind Plant ODerators 

*Treatment Rant 
N I ~ :  Indiantovn Water Company Telephone No.: 561-597-2122 
Addtc: 15851 S.W. Farms Rd./P.O. Box 397 
City: Indiantovn tad., 34956 